



PERCENT SOLID

Supervisor: Iwona
Analyst: rubina
Date: 12/31/2024

OVENTEMP IN Celsius(°C): 107
Time IN: 15:50
In Date: 12/30/2024
Weight Check 1.0g: 1.00
Weight Check 10g: 10.00
OvenID: M OVEN#1

OVENTEMP OUT Celsius(°C): 103
Time OUT: 09:20
Out Date: 12/30/2024
Weight Check 1.0g: 1.00
Weight Check 10g: 10.00
BalanceID: M SC-4
Thermometer ID: % SOLID- OVEN

QC:LB134130

Lab ID	Client SampleID	Dish #	Dish Wt (g) (A)	Sample Wt (g)	Dish + Sample Wt (g) (B)	Dish+Dry Sample Wt (g) (C)	% Solid	Comments
P5398-01	341-349	1	1.14	8.49	9.63	8.68	88.8	
P5398-03	352	2	1.00	1.00	2.00	2.00	100.0	CONCRETE sample

$$\% \text{ Solid} = \frac{(C-A) * 100}{(B-A)}$$

WORKLIST(Hardcopy Internal Chain)

LB134130

WorkList Name : %solid-123024

WorkList ID : 186701

Department : Wet-Chemistry

Date : 12-30-2024 15:38:41

Sample	Customer Sample	Matrix	Test	Preservative	Customer	Raw Sample Storage Location	Collect Date	Method
P5398-01	341-349	Solid	Percent Solids	Cool 4 deg C	PSEG03	L11	12/30/2024	Chemtech -SO
P5398-03	352	Solid	Percent Solids	Cool 4 deg C	PSEG03	L11	12/30/2024	Chemtech -SO

Date/Time 12/30/24 15:45
Raw Sample Received by: CR
Raw Sample Relinquished by: CR

Date/Time 12/30/24 16:00
Raw Sample Received by: CR
Raw Sample Relinquished by: CR